‘) AURIZON.

Hexham TSF Stormwater Management Plan

31 May 2022

14-RPLA-0004-HEX—SWMPR—Oectober202114-PLA-0004-HEX SWMP — May 2022 / Aurizon / Commercial-in
Confidence
e




‘) AURIZON.

Plan Approval Table

Position Signature Date
Regional Maintenance Manager
Revision History
Rev Date Author Comments
1 29/09/14 Heath Anderson S1 Draft for Agency review
2 29/10/14 Heath Anderson S1 Agency comments
addressed
3 06/11/14 Heath Anderson S1 Updated for DPE issue
3(i) 20/02/15 Heath Anderson S1 DPE Approved
4 18/03/15 Heath Anderson S2 Draft for Agency review
5 31/03/15 Heath Anderson S2 Final for DPE issue
6 18/02/16 Heath Anderson DIL and WWTP amendments
7 11/12/17 Harry Egan AddressingIndependent Audit
[...]
The area to the south of the proposed development also exhibits estuarine characteristics. The extent of
this depends onthe degree of saltwater intrusionwhich is generally dependant on the conveyanceof drains
in the adjacent site. No change to infrastructure associated with the Site have been made which would

impact on tidal flushing of Coastal Salt Marsh areas.

14-PLA-0004-HEX—SWMPR—Oectober202114-PLA-0004-HEX SWMP — May 2022 / Aurizon / Commercial-in
Confidence 5
e




FIGURE 4

LEGEND

0 200m = e CATCHMENT BOUNDARY o= '— WATER QUALITY CONTROL POND
1: 5000 1 RTCRT N EXISTING SWALE
OVERFLOW TO ADJACENT CATCHMENT
< R
SIGNIFICANT DISCHARGE LOCATION PROPOSED HYDROLOGY
K] WorleyParsons iy TRAIN SUPPORT FACILITY
msources & iergy COAL TAILINGS STOCKPILE EXTENTS SHEET 1 OF 2
“\Infrestructure’\Projects" 3010201,301020-04B81 Hexham Traln Suppert Facllity\Dato In\13—-04-04 Oriphd Fles From Newcastie'\Dramings and :refe\FIG 4_PROPUSED HYDROLOGY.dwg

10/04/2013

Figure 1 - Site Hydrology (a)

14-PLA-0004-HEX SWMP — May 2022 / Aurizon / Commercial-in

Confidence




FIGURE 4

\— COASTALBALT MARSH EEC
'~ PROPOSED C

. . \—OUTLET 3~ ’
| TO EXISTING
WETLAND
DRAIN

= PIPED CILVERT 2
X 450 DIAMETER

I —CATCHMENT &1 OUTLETS
TO HEXHAM SWAMP

SWAMP OAK FLOCCPLAIN

FORESTEEC
LEGEND
o 200m o AND FLOW - WATER QUALITY CONTROL FOND
1: 5000 (R EXSTING SWALE
' ® OVERFLOW TO ADJACENT CATCHMENT
SIGNIFICANT DISCHARGE LOCATION PROPOSED HYDROLOGY
m Worl:yPanons et e s TRAIN SUPPORT FACILITY
esaurces & snergy e SHEET 2 OF 2
&%%:T;\anm\smm\amuzu-mm Hexham Traln Suppert Facllity\Dato In\13—04-04 Orighd Fles From Newcastie\Dramings and :¥efe\FIG 4_PROPOSED HYDROLOGY.dwg
Figure 2 - Site Hydrology (b)

Confidence

14-PLA-0004-HEX SWMP — May 2022 / Aurizon / Commercial-in




3.0 Stormwater Management

3.1 Stormwater Management Strategy
The stormwater management strategy consists of five key elements detailed in Table 2 below:

Table 2 - Stormwater Management Strategy

Number

Element

Prevention

Requirement

Best practice provisioning of fuel, sand, lubricant, coolant and water to
locomotives.

Implementation of operational procedures which define how to operate the site
in an environmentally responsible manner. Procedures are to include disposal
of hazardous and potentially hazardous material and contingencies in the case

of a potentially damaging environmental event (such as hydrocarbon spillage).

Management to be in accordance with all relevant Australian Standards and
Guidelines including AS1940-Storage and Handling of Flammable and
Combustible Liquids and the OEH’s Environmental Protection Manual technical

Bulletin Bunding and Spill Management.

Implementation of sediment and erosion control measures consistent with the
Managing urban stormwater: soils and construction V1.

Isolation

Operational activities identified as potentially generating significant contamination
are isolated from the greater stormwater system where practicable. These areas
include the Provisioning Facility (PF), Combined Maintenance Facility (CMF) and

Package Waste Water Treatment Plant.

All water generated in the PF and CMF is to be disposed of as trade waste or treated
on-siteand re-used.

Treatment

Runoffis to be treated or controlled by a series of stormwater managementdevices
inclusive of retention basins 1-3, vegetated drains, gross pollutant traps and
engineered systems priorto discharge into the environment.

Contingencies

There is a potential for accidental spill/leak to occur at any pointin the rail yard.
Appropriate measures are to be implemented to isolate an area for clean-up

purposes.

Monitoring

The SWMP has been devised by Aurizon to establish existing baseline parameters
and observe the surface and groundwater quality during operational activities.

3.2 SEPP14 Wetlands and EEC Communities

Controls detailed in Table 3 have been incorporated to minimise adverse impacts on the existing sensitive
surrounding environments. The controls are based on principles of wetland hydrology outlined in the Lower
Central Coast Regional Environmental Management Strategy (LHCCREMS, 2003).

H4-PLA-0004-HEX—SWMP—Oe6tober202114-PLA-0004-HEX SWMP — May 2022 / Aurizon / Commercial-in

Confidence

8



Table 3 - SEPP14 Wetland and ECC Communities Implemented Controls

Number Activity Requirement/Comment

It is considered that changes in larger storm events (i.e.
greater than 1 or 2 year frequency) will notadversely impact

Minimising changes in flow regimes to these areas, provided any potential erosion issues are

1 the Swamp Oak Forestfor smaller low addressed.

flow (high frequency) storm events. Impacts on vegetation are discussed in Ecobiological
Australia (November 2012) Aurizon —Train Support Facility,
Hexham Ecological Investigations.

Minimisingincreases in fresh water
discharges to and preventing

2 impediments to continued tidal Prevent potential alterations to the flora composition of this

. mmunity.
flushing ofthe Coastal Saltmarsh community
south ofthe site.
3 Construction of Site access road. Minimise impoundmentof water.
Minimise continuous wetting from This may result from changes in wetting/drying patterns which
4 frequentdischarges fromthe TSF influences both physical characteristics (e.g. gas diffusion)
associated with lowrecurrence and chemical (e.g. redox) characteristics of the sail
interval storm events. substratum.

3.3 Water Treatment Systems

Three separate wastewater systems operate on-site. These systems are categorised as either ‘non-
sanitary’ or ‘sanitary’ as per Table 4:

Table 4 - Trade Waste Systems

Type Catchment Trade Waste System

Bulk Fuel and Provisioning Shed 2 x 10 kL trade waste tanks

Non-sanitary
Combined Maintenance Facility and

Locomotive Wash Bay DAF plant

Administration Building (toilets, showers,

Waste Water Treatment Plant (WWTP)
lunch rooms etc.)

Sanitary

3.3.1 Bulk Fuel and Provisioning Shed

All covered and bunded areas within the provisioning facility and bulk fuel unloading areas drain to two
10kL (20kL capacity total) trade-waste tanks located within a bunded area on a concrete hard stand.
Drainage to thetanks is via dedicated trade waste collection pits located adjacent to the bulk fuel facility.

The tanks are equipped with external gauges to allow for regular monitoring and are inspected on a weekly
basis. The tank levels should be monitored at an increased frequency during extended rainfall events as
there is potential for minor incursion of rainwater from the covered bulk-fuel supply envelope bund.

14-PLA-0004-HEX—SWMR—October202114-PLA-0004-HEX SWMP — May 2022 / Aurizon / Commercial-in
Confidence 9
e




3.3.2 Combined Maintenance Facility and Locomotive Wash Bay

The CMF floor and wash bay areas are bunded and covered. Waste water from the CMF drop pit and wash
down facility reports to a central trade waste collection pit located within the wash down bay. The trade
waste collection pitis subsequently pumped to a 10kL dirty water collectiontank adjacent to the wash bay
prior to treatment within the waste water recycling system.

The waste water recycling system is comprised of gross pollutant traps, to remove larger particulate
fragments, and a DAF plant. Suitably recycled water is discharged to a 10kL capacity recycled water tank
with the remainder discharged to a 10kL capacity sludge tank for off-site disposal by a regulated waste
contractor.

Recycled water stored in the 10kL tank is used for rolling stock wash down purposes within the designated
wash bay. Water from the wash bay area is to be continually recycled with the dirty water tank overflow and
directed to the wash bay area for cyclical processing.

Recycled water is supplemented by rainwater collected from the CMF structure’s roof via a first flush
diverter and 2 x 10kL capacity rainwater storage tanks.

As a contingency, the treated water storage tank overflows to the on-site stormwater treatment system. I
is anticipated that discharge from this system would occur infrequently as the system is designed in
accordance with intended wash bay utilisation rates.

3.3.3 WWTP Septic System

The WWTP is operated in compliance with the approval conditions of the Newcastle City Council (NCC)
Application No. 0S2015/0503 under Section 68 of the Local Government Act 1993. The WWTP has been
designed and installed in accordance with the:

e Environment and Health Protection Guidelines; the NSW Health On-site Single Domestic
Wastewater Management; and

e AS/NZS 1547:2012, On-site Domestic Wastewater Management.

Wastewater from the administration building (toilets, showers, lunch rooms etc.) will be treated using a
package WWTP (aerated wastewater treatment system). Treated effluent is disposed of via a dedicated
effluentirrigation area in the southern portion of the Site.

As per Table 18.1 Waste Water Generation of the Basis of Design Report the WWTP has been designed
to accommodate 102 FTE personnel onsite. Table 18.2 Treatment Plant Design flows required the WWTP

to have the following flow capability:

e Average Dry Weather Flow (ADWF): - 13.20 kL/D
e Peak Instantaneous Flow (PIF): -30.00 kLd
The WWTP processes is detailed in Table 5 and Figure 3 below.

Table 5-WWTP Septic System

Stage Component Process
Primary e Finescreening, Removal of fine solids — screen size <= 3mm and
Treatment sand/grit.

e Sand and gritremoval

14-PLA-0004-HEX—SWMR—October202114-PLA-0004-HEX SWMP — May 2022 / Aurizon / Commercial-in
Confidence 10
e




Stage Component Process

e Stage 1 - anoxic stage for pre-denitrification.

e Stage 2 —aerobic stage for Biochemical Oxygen
Demand (BOD) removal; and

e Stage 3 —aerobic stage for final BOD removal and

Biological nitrification
treatment ¢ MBBR-BNR system; .
Internal circulation fromthe 3rd stage to the 1st stage
ensures sufficientde-nitrification.
A perforated screen is installed atthe outlet of each stage
in order to maintain the carriers inside the reactor, while
the wastewater flows downstream.
. . Addition of flocculants to achieve required effluent quality
Flocculation o
*  Flocculationtank forthe secondary clarifier.
Secondary . Chemical dosing to enhance solids separation and ensure
s e Secondary clarifier, .
Clarifier effluent Total Phosphorous remains <5mg/I.
e Mediafiltration;
Tertiary e UV disinfection—=disinfection Utilised to inactivate potential pathogens presentin the
Treatment of the filtered water; water and provides an additional disinfection barrier.
e Water quality monitoring.
L Irrigation areaand associated . -
Irrigation . Irrigation.
infrastructure
Tertiary
Fine Mixer FI%?;:?‘;B treatment

Grease and E
grit removal- * Seoor_\dary
Optional clarifier

Wastewater

Figure 3 WWTP schematic (Aquise 2015)

3.3.4 WWTP Septic Irrigation Area

The effluent irrigation area has been designed in accordance with the findings of the Effluent Disposal
Assessment: Proposed Train Support Facility, Woodlands Close, Hexham (Douglas Partners, 2012)
(Effluent Disposal Assessment) undertaken in accordance with AS/NZS 1547:2012, On-site Domestic
Wastewater Management.

The Effluent Disposal Assessment (Douglas Partners, 2012) considers the effluent quality criteria detailed
in Table 10 and hydraulic capacity of the land to accept effluent and nutrients. The calculated average dry
weatherirrigation (ADWI) and peak wet weather irrigation (PWWI) rates reporting to the irrigation area have
been detailed in Table 6 below.

14-PLA-0004-HEX—SWMR—October202114-PLA-0004-HEX SWMP — May 2022 / Aurizon / Commercial-in
Confidence 11




Table 6 - Estimated Irrigation Flow Rate

Stage Rate ADWI (Litres/Day) Rate PWWI (Litres/Day)

Ultimate ADWF 12,960 129,600

The required disposal area for the ADWI rate of 12,960L/day is 39,300m?. In order to account for potential
future expansion, the buffer storage pond has been constructed and a secondary irrigation area of
20,000m? allowed for.

The following site improvement recommendations outlined in the Effluent Disposal Assessment (Douglas
Partners, 2012) have been incorporated into the design of the irrigation area to mitigate impacts from
irrigation activities.

e Addition of lime to acidic soils to maintain plant growth;
e addition of gypsum to improve the soil structure and reduce dispersion/erosion;
e earthworks to prevent surface water entering or runoff exiting the irrigation area;

o placement of fill to raise site levels to at least 1m above the permanent groundwater table and /or
at least 0.6m between the highest seasonal water table level;

e placement of clay loam to form irrigation surface area to improve soil properties and minimise
potential for groundwater pollution from infiltration; and

¢ Installation of catch drains / bunds upslope and downslope of the disposal area to prevent rainfall
run-on and run-off.

3.3.5 WWTP Septic Buffer Storage Pond

The treated effluent buffer storage pond has been installed to allow for storage of treated effluent during
wet weather periods where effluent is required to be irrigated at a lower rate, or when effluent cannot be
irrigated.

The effluent storage pond has a capacity of approximately 900m? and is sized to allow for the equivalent of
60 days of effluent discharged at the ADWF for the TSF functioning at full operational capacity.

The volume of the treated water in the buffer storage pond is to be monitored regularly. In the event of an
abnormal circumstance (i.e. prolonged wet weather) resulting in the b uffer storage pond reaching or nearing
full capacity, the treated effluent is to be pumped out and disposed of off-site by a suitably licensed
contractor at a suitably licensed facility.

3.3.6 Basin and Floating Wetlands

The permitter swale drains direct surface water runoff from the rail formation and other operational areas
to the Site Retention Basins 1 -3. The Basins have been designed to prevent the mixing of surface and
groundwater and comprise sediment ponds, floating wetland treatment systems and gross pollutant traps.

Floating wetlands located within Basins 1 — 3 act to improve the quality of retained stormwater prior to
passive discharge offsite. The floating wetland dimensions are detailed in Table 7 below.

As the Site does not hold an EPL discharges offsite must comply with Section 120 of the Protection of the
Environment and Operations Act 1997.

14-PLA-0004-HEX—SWMR—October202114-PLA-0004-HEX SWMP — May 2022 / Aurizon / Commercial-in
Confidence 12
e




Table 7- Basin and Floating Wetland Specification

Pond Permanent Water
Volume (m?3)

Surface Area Depth (m) Floating Wetland Area (m?)

1 520 2,190 0.6 150
2 390 6,800 0.6 1,400
3 240 6,560 0.6 1,000

14-PLA-0004-HEX—SWMPR—Oectober202114-PLA-0004-HEX SWMP — May 2022 / Aurizon / Commercial-in
Confidence 13
|




4.0 Erosion and Sediment Control

4.1 Context

Condition F2(g) of the Approval requires the development of measures to control soil erosion onsite and to
monitor discharge of sediment to surrounding water ways and lands.

As operation of the Site does not require or necessitate undertaking of earthworks erosion and sediment
control (ESC) impacts associated with Site operational activities present a minimal level of disturbance to

the land.

4.2 Erosion and Sediment Control Management Measures

The following management measures as detailed in Table 8 will be implemented to ensure erosion and
sediment control objectives are met.

Table 8 - Erosion and Sediment Control Management Measures

Aspect Requirement

. Disturbance of ground will be approved by the 14-FRM-006-WHS Permit to Work which
will detail required erosion and sediment controls.

3 All erosion and sediment control structures will comply with the Blue Book.

o All water way and drainage inspection undertaken as per the Stormwater Maintenance

Erosion and Checklist.
Sediment Control Monitoring of surface water runoffis undertaken as per the Surface and Groundwater

Management Plan.

. Runoff from disturbed areas must either be retained in designated on Site storage
areas orreportto the existing stormwater management system.

. All disturbance shall be rehabilitated upon the completion of works consistent with the